
ILLINOIS POLLUTION CONTROL BOARD 
January 10, 2002 

 
IN THE MATTER OF: 
 
PETITION OF RHODIA, INC., THORN 
CREEK BASIN SANITARY DISTRICT, 
TAKASAGO CORPORATION (U.S.A.) and 
CONSUMERS ILLINOIS WATER 
COMPANY FOR AN ADJUSTED 
STANDARD FROM 35 ILL. ADM. CODE 
302.208 AND 304.105 
 

) 
) 
) 
) 
) 
) 
) 
) 
) 

 
 
     AS 01-9 
     (Adjusted Standard – Water) 

OPINION AND ORDER OF THE BOARD (by N. J. Melas): 

 This matter comes before the Board on a Petition for Adjusted Standard filed on    April 
30, 2001 by Rhodia, Inc. (Rhodia) and the Thorn Creek Basin Sanitary District (TCBSD) for the 
proposed expansion of Rhodia’s silica manufacturing plant in Chicago Heights, Cook County.  
On August 27, 2001, Rhodia and TCBSD filed an “Amended Petition for Adjusted Standard” 
(Am. Pet.).  In the amended petition, Rhodia requests that the Board adopt an adjusted standard 
from Sections 302.208 and 304.105 of the Board’s rules (35 Ill. Adm. Code 302.208, 304.105) as 
they relate to the discharge of sulfate and total dissolved solids (TDS).  The adjusted standard is 
requested for discharges from TCBSD’s treatment plant to Thorn Creek and the Little Calumet 
River.  Am. Pet at 1. 

 The Board’s responsibility in this matter arises from the Environmental Protection Act 
(Act) (415 ILCS 5/1 et seq. (2000)).  The Board is charged to “determine, define and implement 
the environmental control standards applicable in the State of Illinois” (415 ILCS 5/5(b) (2000)) 
and to “grant . . . an adjusted standard for persons who can justify such an adjustment” (415 
ILCS 5/28.1(a) (2000)). 

 Petitioners have waived hearing in this matter.  Am. Pet. at 30.  No other person has 
requested a hearing, and accordingly none has been held. 

For the reasons outlined below, the Board finds that petitioners have met the 
requirements for an adjusted standard and grants petitioners relief from Section 304.105 of the 
Board’s regulations.  The Board finds that petitioners’ request for relief from Section 302.208 of 
the Board’s regulations is unnecessary. 

BACKGROUND 

The Rhodia Chicago Heights facility has been in operation since 1902 under various 
owners.  Rhône-Poulenc Basic Chemicals, Inc. became the owner in December 1987 and the 
name was changed to Rhône-Poulenc Basic Chemicals Co. in September 1989.  In 1998, the 
name of the company changed to Rhodia, Inc. 

 

 
 



 2

Rhodia and TCBSD sought relief from the same Board regulations in an adjusted 
standard proceeding seven years ago.  At that time, the Rhodia was known as the Rhône-Poulenc 
Basic Chemicals Co.  In re Petition of Rhône-Poulenc Basic Chemicals Company and TCBSD, 
AS 94-7 (June 23, 1994, and Aug. 11, 1994).  In docket AS 94-7, the Board approved an 
adjusted standard allowing petitioners to increase loadings of sulfate and TDS into Thorn Creek 
and the Little Calumet River.  Id.  In this docket, petitioners again seek to increase loading of 
sulfate and TDS from the levels that the Board approved in 1994.  Am. Pet at 5. 

 
In a related matter, the Board has allowed increased loadings of TDS in Deer Creek and 

part of Thorn Creek.  In re NutraSweet Company and Consumers Illinois Water Company, AS 
89-3 (Feb. 28, 1991).  The NutraSweet Company (NutraSweet) facility in University Park which 
was at issue in AS 89-3 is now owned by Takasago Corporation (U.S.A) (Takasago).  Takasago 
recently petitioned for another adjusted standard, but the Board deemed the request for relief 
unnecessary and did not grant the petition.  In re Takasago Corporation (U.S.A.), AS 00-4 (Apr. 
20, 2000). 
 

PROCEDURAL HISTORY 
 

After the April 30, 2001 initial petition, petitioners filed a certificate of publication on 
May 4, 2001 showing that the petition was published in the Star newspapers on May 3, 2001.1    
On June 7, 2001, the Board issued an order directing petitioners to publish a new notice because 
the May 3 notice stated that petitioners were seeking relief from 35 Ill. Adm. Code 302.209 and 
304.104.  On June 20, 2001, petitioners filed a certificate of publication with the Board showing 
the corrected notice published in the Star newspapers on June 14, 2001. 

 
On July 26, 2001, the Board issued an order in which it determined that there were 

certain informational deficiencies in the April 30 petition.  Those deficiencies included topics 
such as the impact of docket AS 89-3, water pollution control equipment at Rhodia’s facility, 
characterization of Total Maximum Daily Load limits, economic hardship, loading 
measurements, impacts on the Calumet Filtering Plant, the Illinois Environmental Protection 
Agency’s (Agency) Targeted Watershed Approach Report, and Ecosystem Partnership Areas.  
Petitioners filed an August 27, 2001 amended petition addressing the deficiencies from the 
Board’s July 26 order.  Petitioners also included a request for trade secret determination 
regarding Rhodia’s production costs, market prices, and market share for its silica finished 
product. 

 
On September 20, 2001, the Board determined that the information in the amended 

petition was a trade secret.  In that order, the Board also determined that any potential relief that 
it may provide in this docket may affect Takasago and Consumers Illinois Water Company 

                                                 
1 The Star publishes newspapers in the suburbs south of Chicago including editions for Chicago 
Heights, Hazel Crest-Country Club Hills, Homewood-Flossmoor, Matteson-Richton Park, Park 
Forest, and Crete-University Park.  



 3

(CIWC).  As a result, the Board added Takasago and CIWC as petitioners.2  The Board also 
extended the deadline for the Agency to file its recommendation. 

 
The Agency timely filed its recommendation on November 30, 2001, and recommended 

that the Board grant petitioners the requested relief in this matter with respect to 35 Ill. Adm. 
Code 302.208 but not 35 Ill. Adm. Code 304.105.  Rec. at 1, 11.  On December 4, 2001, CIWC 
filed a statement in support of the relief requested by Rhodia and Thorn Creek.  The Board did 
not receive any pleadings from Takasago. 

 
On November 30, 2001, the Agency filed its recommendation (Rec.) to the Amended 

Petition.  The Agency recommended that the Board grant an adjusted standard from Section 
302.208 of the Board’ regulations but determined that the requested adjusted standard from 
Section 304.105 was unnecessary.  Rec. at 1. 

 
On December 4, 2001, CIWC filed a statement in support of the relief that Rhodia and 

TCBSD are seeking.  On December 5, 2001, petitioners filed a motion for expedited review with 
the Board that the Board granted in a December 20, 2001 order. 

NATURE OF THE FACILITIES, DISCHARGES, AND RECEIVING STREAMS 

Rhodia 

 Rhodia owns and operates a facility located at 1101 Arnold Street in Chicago Heights.  
The facility employs 279 people.  At the facility, Rhodia manufactures inorganic phosphate 
chemicals which are primarily used in food.  Rhodia also manufactures multiple grades of 
precipitated silica at the facility.  The precipitated silica product is used in tires and toothpaste.  
Rhodia is proposing to expand its Chicago Heights silica plant.  Am. Pet at 2, 5, 6. 

 Rhodia neutralizes sodium silicate solution with sulfuric acid in agitated reactors to 
produce precipitated silica.  Silica is removed from the solution by filtration.  The filtrate (4% 
dissolved sodium sulfate) is sent to the mother liquor tank.  The filter cake is washed with water 
and squeezed to remove residual sodium sulfate.  The filtrate is then sent to a 20,000 gallon 
equalization tank.  The TDS concentration in these streams declines by the end of each filtration 
cycle, and Rhodia discharges a monthly average of 82,000 lbs./day TDS.  Am. Pet. at 6-7, att. E 
(table 2-3) and at exh. 1 (2-8 – 2-10). 

 Rhodia has proposed expanding its Chicago Heights silica plant because it is located 
close to both the raw materials and the receiving market.  The proposed expansion will increase 
annual discharges of TDS by 65%.  Am. Pet at 6. 

 A comparison of the discharges from the current silica plant and the projected discharges 
once the expansion is complete are as follows: 
                                                 
2 Although the Board added Takasago and CIWC as petitioners, there is very little in the current 
record about Takasago and CIWC.  From this point forward, unless the Board specifically 
mentions Takasago or CIWC, its use of the term “petitioners” shall only include Rhodia and 
TCBSD. 



 4

Parameter Annual Average Monthly Average Daily Maximum 

Existing plant discharge    

Flow, gallons per day: 590,000 620,000 760,000 

Sulfate, lbs. per day: 43,500 50,000 103,640 

TDS, lbs. per day: 66,000 82,000 146,853 

Discharge after proposed 
expansion 

   

Flow, gallons per day: 840,000 to 940,000 1,100,000 1,100,000 

Sulfate, lbs. per day: 92,750 97,500 102,638 

TDS, lbs. per day: 137,375 144,200 151,725 

Am. Pet. at 7, att. E (table 2-3). 

TCBSD 

The discharge from Rhodia’s facility, including the discharge from the proposed silica 
plant expansion, is sent to TCBSD’s wastewater treatment plant (WWTP) in Chicago Heights.  
Am. Pet. at 2.  TCBSD is the principal discharger to Thorn Creek.  Industrial users such as 
Rhodia contribute high levels of TDS to TCBSD that passes through the treatment process 
unaltered.  Rec. at 6. 

 TCBSD’s WWTP was built in 1933, has been expanded since then, and represents a $40 
million investment.  It has been cited as an exemplary treatment plant by both the Agency and 
the Central States Water Pollution Control Association.  It provides wastewater treatment for 
approximately 31,000 residential connections in the south suburbs of Chicago.  It also provides 
treatment for 861 industrial and commercial users.  In 1999 these users accounted for 29% of the 
WWTP’s influent flow rate and included Ford Motor Company, Calumet Industries, Chicago 
Heights Steel, Rohm & Haas, and Alpharma.  Rhodia is the principal industrial discharger.  The 
WWTP employs 39 people, including 6 part-time employees.  Am. Pet. at 7, 8; Rec. at 6.   

The WWTP has a design average flow of 15.9 million gallons per day (mgd) and design 
maximum flow of 40.25 mgd.  Incoming wastewater passes through bar screens and is then 
pumped to the surface through grit chambers followed by primary sedimentation.  The 
wastewater then flows through a conventional plug-flow activated sludge process.  It then 
undergoes second-stage biological aeration process.  The wastewater is sent to tertiary clarifiers 
for nitrification.  It is then filtered, and seasonal chlorination is added which is followed by post 
aeration and seasonal dechlorination.  The effluent is then discharged to Thorn Creek.  Excess 
flow is diverted to excess flow clarifiers which is then recombined with the complete treatment 
effluent.  Am. Pet. at 7-8 and at exh. 1 (2-5 - 2-6, fig. 2-3). 



 5

TCBSD’s discharge is permitted pursuant to National Pollution Discharge Elimination 
System (NPDES) permit No. IL 0027723, issued on September 29, 1995, and modified on 
September 4, 1996.  The permit expired on September 30, 2000 but is currently being renewed.  
Rec. at 3.  The Agency states that if the Board grants petitioners’ requested relief, the Agency 
will submit the adjusted standard to the United States Environmental Protection Agency 
(USEPA) for approval and incorporate the adjusted standard into TCBSD’s NPDES permit.  
Rec. at 4, 10. 

Thorn Creek 

Thorn Creek extends 19.5 miles from its headwaters to its confluence with the Little 
Calumet River.  The TCBSD outfall is 10.1 miles upstream from the confluence with the Little 
Calumet River, the confluence with Deer Creek is 8.1 miles upstream, and the United States 
Geologic Survey (USGS) Gauging Station at Thornton is 4.2 miles upstream.  Am. Pet. at exh. 1 
(2-3, 2-5). 

Little Calumet River 

 The Little Calumet River begins in Indiana and flows into Illinois where it merges with 
Thorn Creek and then with the Calumet-Sag Channel.  The distance on the Little Calumet River 
between the Thorn Creek confluence and the Calumet-Sag Channel is 8.8 miles.  Am. Pet. at 
exh. 1 (2-12). 

STANDARD AND PROPOSED LANGUAGE OF ADJUSTED STANDARD 

The water quality limits for sulfate and TDS are at Section 302.208 of the Board’s 
regulations.  Petitioners request an adjusted standard from the water quality standards at Section 
302.208 of the Board’s regulations (35 Ill. Adm. Code 302.208).  This Section provides: 

g) Concentrations of the following chemical constituents 
 shall not be exceeded except in waters for which mixing is 
 allowed pursuant to Section 302.102. 

Constituent  Unit STORET Number Standard 

*** 

Sulfate   mg/L  00945     500. 

*** 

TDS   mg/L  70300  1,000. 

 where mg/L  =  milligram per liter 

 Section 304.105 of the Board’s regulations provides that “no effluent shall, alone or in 
combination with other sources, cause a violation of any applicable water quality standard.” 



 6

In docket AS 89-3, the Board set new limits for loadings in Deer Creek and in Thorn 
Creek.  The relief provided in docket AS 89-3 that affects Thorn Creek is relevant in the matter 
now before the Board.  Specifically, the Board set a new water quality standard for TDS of 2,100 
mg/L in Thorn Creek between the confluence with Deer Creek and USGS Gauging Station 
05536275.  The Board determined that the TDS water quality standards at 35 Ill. Adm. Code 
302.208 did not apply to this stretch of Thorn Creek.  The Board also determined that the TDS 
effluent standard at 35 Ill. Adm. Code 304.105 did not apply to effluent from NutraSweet and 
CIWC so long as the TDS in the effluent from CIWC did not exceed a maximum daily 
composite concentration of 2,100 mg/L and a monthly average composite concentration of 1,675 
mg/L.  The Board also limited discharges from NutraSweet to CIWC to 11,000 kg/day as a 
maximum daily composite and 6,000 kg/day as a monthly average.  In re NutraSweet Company 
and Consumers Illinois Water Company, AS 89-3 (Feb. 28, 1991), slip op. at 11. 

In docket AS 94-7, the Board granted the relief to petitioners such that “35 Ill. Adm. 
Code 304.105 does not apply to discharges from TCBSD’s wastewater treatment plant located at 
mile 10.1 of Thorn Creek as regards TDS or sulfate provided that TCBSD’s discharges do not 
cause or contribute to TDS or sulfate instream concentrations that are greater than” the 
following:    

Reach Sulfate limit in mg/L TDS limit in mg/L 

Thorn Creek from the TCBSD discharge to USGS 
Gauging Station 05536275 at Thornton  

1,000 2,100 

Thorn Creek from USGS Gauging Station 
05536275 to Thorn Creek’s confluence with the 
Little Calumet River 

850 1,900 

Little Calumet River from the Thorn Creek 
confluence to the Calumet-Sag Channel 

750 1,700 

In re Petition of Rhône-Poulenc Basic Chemicals Company and TCBSD, AS 94-7 (Aug. 11, 
1994), slip op. at 2. 

 The TDS limit in dockets AS 89-3 and AS 94-7 for the portion of Thorn Creek between 
the Deer Creek confluence and USGS Gauging Station 05536275 is the same – 2,100 mg/L – 
even though the relief in docket AS 89-3 was from Sections 302.208 and 304.105 of the Board’s 
regulations while the relief in docket AS 94-7 was only from Section 304.105. 

 In this case, petitioners propose the following:  (Note that Reach 1 and 2 below 
correspond to the first row above, Reach 3 below corresponds to the second row above, and 
Reach 4 below corresponds to the third row above.  Any further mentions of reaches will refer to 
those listed below.) 

Reach Sulfate limit in mg/L TDS limit in mg/L 



 7

Reach 1: Thorn Creek from the TCBSD WWTP 
discharge to the confluence with Deer Creek 

1,350 2,650 

Reach 2:  Thorn Creek from the confluence with 
Deer Creek to USGS Gauging Station 05536275 
at Thornton 

1,340 2,620 

Reach 3:  Thorn Creek from USGS Gauging 
Station 05536275 to Thorn Creek’s confluence 